PARTS LIST

MM300

CONTENTS
L MAIN BODY .o 1= 4
2. ENGINE (CYLINDER, CRANKCASE) .......ccocoeuvmeen. h=§
3. ENGINE (CARBURETOR, FUEL TANK)................... 9~12
4. ACCESSOBRIRS oo smmins i S amissm s 13~ 14

2018. 02.

Q MARLUYAMA o



1. MM300
MAIN BODY




Ref. No. Part No. Part Name Q'ty Remarks
-1 352838 | MM300 1
-2 875097 | Engine 1 | CE300D/07
-3 134359 | Label 1 | MARUYAMA
1-4 092005 Screw 5 5x15
1-5 130895 | Flange 1
1-6 101877 | Buffer 1
1-7 100234 | Nut 1 | M6
1-8 275109 | Fan Case (Engine Side) 1
1-9 125420 | Cap Screw 4 | M5x35
1-10 127528 | Bolt 3 | M6x30
1-11 118817 | Chemical Tank 1 1 13L
-12 091486 | Cap, Chemical Tank 1 incl.13,14
- 022362 | Packing 1
- 022363 | Inner Cap 1
- 022408 | Cap, Hose Joint 1
1-18 022409 | Hose Joint 1
117 100622 | Rubber Tube 1 | 7x11x380L
1-18 028885 | Packing 1 13x26xt2
1-19 276574 | Joint Pipe 1
1-20 101063 | Joint Nut 1
1-21 101062 | Packing 2 | 16.5x27xt2.5
1-22 025863 Pipe Holder 1
1-23 107237 | Rubber Tube 1
1-24 131152 | Strainer 1
1-25 109051 Clamp 1
1-26 089806 | Screw 1 M5x10
1-27 118521 Fan Case (Frame Side) 1
1-28 128196 | Tapping Screw 2 | M5x14
1-29 130420 | Tapping Screw 10 | M5x25
1-30 118561 Collar 1
1-31 118562 | Band 1
1-32 120320 Plate 2
1-33 089826 | Screw 4 | M6x15
1-34 130053 | Adapter 1
1-35 130245 Bolt 3 MBx15
1-36 110466 Fan 1
1-37 118248 Plate 1
1-38 275147 | Throttle Ass'y 1 Incl.39-48
1-39 275148 | Throttle Lever Ass'y 1 | Incl.40,41
1-40 125756 | Throtile 1
1-41 275149 | Throttle Wire Ass'y 1
1-42 118811 | Grip 1
1-43 127297 Screw 2 M5x20
1-44 125184 | Band Ass'y 1 Incl.45-48
1-45 123132 | Holder, (A) 1




1. MM300

MAIN BODY




Ref. No. Part No. Part Name Q'ty Remarks
1-46 123134 | Holder, (B) 1
1-47 127298 Nut 1 M6
1-48 127299 Knob Bolt 1 M6x30
1-49 126049 | Clamp 1
1-50 127300 | Screw 1 | M5x18
1-51 110509 | Backpack Frame 1
1-62 276635 | Cushion Pad 1
1-53 100745 | Fastener 4 | #7
1-54 026223 | Buffer 2 | 30-M6x14
1-55 127228 | Nut 3 | M6
1-56 127089 | Shoulder Strap Ass'y 1
1-57 123370 | Screw 2 | M&x20
1-58 127224 | Washer 2 | 6x23xt1.6
1-59 127237 | Nut 2 1 M6
1-60 134398 | Label 1 | MM300
1-61 266959 | Label 1 | Caution
1-82 231468 | Label 1 | 108dBA




2. MM300
ENGINE (CYLINDER, CRANKCASE)




Ref. No. Part No. Part Name Q'ty Remarks
2-1 875097 | Engine 1 | CE300D/07
2-2 286791 | Cylinder 1
2-3 286846 | Gasket 1
2-4 261250 | Cap Screw 4 | M5x20
2-5 282579 | Insulator 1
2-6 281590 | Air Duct 1
2-7 261171 Gasket 2
2-8 265924 | Cap Screw 2 | M5x25
2-9 288182 | Muffler Ass'y 1 | Incl.10-13
2-10 288180 | Muffler Comp 1
2-11 268171 Muffler Tail 1
2-12 287254 | Gasket 1
2-13 265107 | Cap Screw 2 | M4x10
2-14 268461 | Holder 1
2-15 281589 | Gasket 1
2-16 266402 | Cap Screw 2 | M5x55
2-17 289293 | Top Cover 1
2-18 122095 | Screw 2 | M5x20
2-19 265724 | Cap Screw 2 | M4x25
2-20 286851 Crankcase 1
2-21 280488 | Bearing 2 | PPLB001
2-22 261492 | Oil Seal 1 | 1SCD12287
2-23 261386 | Qil Seal 1 | ISCD12227
2-24 055185 | Snap Ring 1 | #28
2-25 261612 | Cap Screw 3 | M5x30
2-26 281442 | Screen 1
2-27 283380 | Piston 1
2-28 265067 | Piston Ring 2 | (2)Required
2-29 265068 | Piston Pin 1
2-30 265225 Bearing,Needle 1
2-31 261393 | Clip,Piston Pin 2
2-32 265141 Crankshaft/Conn.Rod Ass'y 1
2-33 287004 | Magneto Ass'y 1 | Incl.34,35
2-34 286889 | Rotor/Fan 1
2-35 282010 | Ignition Coil Ass'y 1
2-36 261076 | Woodruff Key 1 | 3x10
2-37 261417 Nut,Rotor 1 M8
2-38 280381 Spacer 2
2-39 261256 | Cap Screw 2 | M4x25
2-40 288264 | Spark Plug 1 | BPMR8Y
2-41 281864 | Lead 1
2-42 282087 | Lead 1
2-43 281172 Grommet 1
2-44 283039 | Recoil Starter Ass'y 1 Incl.45-54
2-45 283502 | Starter Ass'y 1 | Incl.46-53




ENGINE (CYLINDER, CRANKCASE)

2. MM300




Ref. No. Part No. Part Name Q'ty Remarks
2-46 283504 Reel 1
2-47 283505 | Cam Plate 1
2-48 283506 | Spring 1
2-49 283507 | Spiral Spring 1
2-50 267213 | Screw 1
2-51 283509 | Starter Rope 1
2-52 283510 | Starter Grip 1
2-53 283511 Rope Stopper i)
2-54 280934 | Starter Pawl Ass'y 1
2-55 265724 | Cap Screw 2 | M4dx25




ENGINE (CARBURETOR, FUEL TANK)

3. MM300

49



Ref. No. Part No. Part Name Q'ty Remarks
3-1 288263 | Carburetor Ass'y 1 | Incl.2-18 New gasket required
3-2 264155 | Pump Body 1
3-3 262991 | Purge Body 1
3-4 262992 | Cover Plate 1
3-5 261874 | Primer Bulb 1

© 3-8 283905 | Diaphragm, Meterring 1
3-7 262993 | Gasket 1
3-8 262994 | Diaphragm,Fuel Pump 1
3-9 282576 | Gasket 1
3-10 261876 | E-Ring 1
3-11 261658 | Swivel 1
3-12 261875 | Screw 2
3-13 264677 Bracket 1
3-14 261878 Nut 1
3-15 261877 | Adapter 1
3-16 261657 Packing 1
3-17 262996 | Screw 4
3-18 264678 | Washer 1
3-19 282578 | Gasket 1
3-20 268055 | Air Filter Case Ass'y 1 Incl.21-24
3-21 268056 | AirFilter Case 1
3-22 268057 | Valve 1
3-23 268157 | Sleeve 1 | 5.5x7.1x6L
3-24 268412 | Sleeve 1 5.2x7.1x6.4L
3-25 263345 | Packing 1 | 7.2x11xt1.3
3-26 263942 | Washer 1 | 7.2x12xt0.15
3-27 263815 | Stay 1
3-28 264016 | Cap Screw 2 | M5x60
3-29 265026 | Screen 1
3-30 281861 Element 1
3-31 268058 | Air Filter Caver Ass'y 1 | Incl.32-34
3-32 268059 | Air Filter Cover 1
3-33 281438 | Knob 1
3-34 261734 | Snap Ring 1 | #5
3-35 283220 | Fuel Tank Ass'y 1 | Incl.36-46
3-36 281587 | Fuel Tank 1
3-37 275306 | Fuel Tank Cap Ass'y 1 | Incl.38
3-38 274875 | Gasket 1
3-39 279549 | Fuel Pipe Pick-up Ass'y 1 Incl.40-46
3-40 282539 | Fuel Pipe Ass'y 1 | Incl.41-44
3-41 268065 | Grommet 1
3-42 261690 | Fuel Pipe 1 | 160L
3-43 261580 | Breather 1
3-44 261117 | Clip 1
3-45 286748 | Filter Ass'y 1

-10 -




ENGINE (CARBURETOR, FUEL TANK)

3. MM300

49

-11 -



Ref. No. Part No. Part Name Q'ty Remarks
3-46 261117 | Clip 1
3-47 261117 | Clip 1
3-48 268940 | Screw 2 | M5x18
3-49 281715 | Cap Screw 1 | M5x20
3-50 261352 | Label 1 | Choke

-12-




4. MM300
ACCESSORIES




Ref. No. Part No. Part Name Q'ty Remarks
4-1 118400 | Flexble Pipe 1
4-2 106721 Swivel Pipe 1
4-3 107149 | Straight Pipe 1 | 600L
4-4 106725 | Bent Pipe 1
4-5 128305 | Clamp Ass'y 1 | #78
4-6 128188 | Clamp Ass'y 1 #85
4-7 210418 | Box Spanner 1 | 13x19x(+)
4-8 127720 | Band 1
4-9 275106 | Mist Attachment i Incl.10-25
4-10 024412 | Mist Nozzle Ass'y i Incl.11-20
4-11 029749 | Mist Nozzle 1
4-12 024801 | Nozzle Tip 1
4-13 024802 | Nozzle Cap 1
4-14 087499 | Screw 1 | M3x12
4-15 024803 | Collar,Nozzle Head 1
4-18 024800 | Clamp Ring 1
4-17 024804 | Nut 1 | M60x1.5
4-18 024811 | Stopper 1
4-19 024805 | Cock 1
4-20 011345 | O-Ring 1 | P12
4-21 101872 Mist Cock Ass'y 1
4-22 118975 | Vinyl Pipe 1 | 9x12x1050L
4-23 024410 | Vinyl Pipe 1 | 9x12x700L
4-24 043972 | Hose Band 2
4-25 024421 | Stop Ring 2
4-26 134400 | Instruction Manual 1 MM300

-14 -




